
 Copyright by Test Masters.  All rights reserved. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Water 
Treatment 

Review Class Notes 

Donald J. Burger, P.E. 



 Copyright by Test Masters.  All rights reserved. 

 

 



 

 Copyright by Test Masters.  All rights reserved. Page | 1  

Water Treatment 

Table of Contents 
Drinking Water Standards ................................................................................................................................................... 3 

Maximum Contaminant Level Goal (MCLG) ............................................................................................................ 3 

Maximum Contaminant Level (MCL) .......................................................................................................................... 4 
[...]
a) 980 GPD/FT2 b) 625 GPD/FT2 c) 460 GPD/FT2 d) 315 GPD/FT2 

 

 

 

C. (AM)The weir loading rate (WLR) is most nearly: 

a) 15,000 GPD/FT b) 31,000 GPD/FT c) 43,000 GPD/FT d) 62,000 GPD/FT 

 

 

Sedimentation 
Sedimentation is the process of settling solid particles from suspension in the water.  This is 

achieved by providing a long hydraulic retention time under quiescent conditions to allow the 

solids to fall to the bottom of the basin.  Solids are collected with mechanical equipment and 

removed from the tank as concentrated slurry.  Settling basins may be circular or rectangular.  



 

 Copyright by Test Masters.  All rights reserved. Page | 21  

 

Figure 5 - Circular Sedimentation Basin, Clarifier 

Design is based on hydraulic loading criteria:  HLR and HRT.  The HLR determines the required 

surface area and the HRT determines the required volume.  Since surface area multiplied by depth 

is volume, the HRT is used to determine the depth.  Effluent weirs are designed based on a weir 

loading rate.  HLR is sometimes called the overflow rate. 

Design HLR may be determined based on the settling velocity of a design particle as described 

below. 

Discrete Settling 

Discrete settling is based on Stoke’s Law for individual particles.  Stoke’s Law is derived from 

Newton’s Law equating drag force to gravitational force to determine the particle terminal velocity.  

Stoke’s Law is valid for Reynold’s Numbers less than 0.3 and is calculated: 

 




18

2dg
V s

c


  

where: 

Vc = particle settling velocity, terminal velocity, (FT/s) 

d = diameter of the particle, (FT) 

g = acceleration due to gravity, (FT/s2) 

s = mass density of particle, (slug/FT3) 

 = mass density of fluid, (slug/FT3) 

 = dynamic viscosity of fluid (LB-s/FT2) 

Theoretically, the flowrate, Q, is equal to the velocity, V, times area, A.  If we substitute the particle 

velocity for V and the basin surface area for A, we get: 

cs VAQ  , and 

s

c
A

Q
V   



 

Page | 22 Copyright by Test Masters.  All rights reserved. 

which is the same definition for HLR.  Thus the particle settling velocity is equal to the HLR.  

Theoretically, to obtain 100% removal of a given particle, the basin must be sized with an HLR less 

than or equal to the particle’s settling velocity.  In water treatment, particle settling velocities are 

determined through pilot testing. 

Example Problem No. 5 

A water treatment plant is designed with rectangular sedimentation basins.  The sedimentation 

basins must have a 5:1 length to width ratio and a maximum length of 300 FT.  The design HLR is 

800 GPD/FT2 and the minimum HRT is 4.0 hours.   

A. (AM)The minimum number of sedimentation basins required to treat 25 MGD is: 

a) 4   b) 3   c) 2   d) 1 

 

 

 

    

B. (AM)If 3 identical basins are used to treat 35 MGD, each has a length most nearly:  

a) 300 FT  b) 270 FT  c) 225 FT  d)195 FT 

 

 

 

 

C. (AM)The depth required to treat 25 MGD with three basins that are 46 FT by 230 FT is most 

nearly: 

a) 12 FT  b) 15 FT  c) 18 FT  d) 22 FT 

 

 

 

 



 

 Copyright by Test Masters.  All rights reserved. Page | 23  

Taste and Odor Control 
Bad tastes and foul odors may not be indicative of health risks, but make water unpleasant to drink 

and use for domestic purposes.  Tastes and odors generate more customer complaints than 

virtually any other characteristic of drinking water.  Bad tastes and foul odors can be caused by 

algae, organic matter, chemical contaminants, chlorine, hydrogen sulfide, and other contaminants.  

Excessive quantities of chlorides and dissolved solids give water a salty flavor.  Metals such as 

aluminum and zinc can give water a metallic taste.  Hydrogen sulfide gives a rotten egg smell.   

Controlling taste and odor means removing the causes.  For example, micro-straining can be 

employed to remove algae and other organisms.  Micro-straining is filtering raw water through a 35 

μm or finer metal filter cloth.   

Activated carbon can be used to remove tastes and odors and a variety of chemical contaminants. 

Aeration is effective at stripping hydrogen sulfide from water as well as providing oxygen to 

waters low in dissolved oxygen.   

Chlorine can be used to oxidize organic matter and industrial wastes.  However, very high doses 

are often required resulting in a need for dechlorination.  This is referred to as super chlorination.  

Chlorine dioxide has been found to be effective in oxidizing organic matter without creating large 

quantities of by-products when carefully controlled.   

Odor is measured by the Threshold Odor Number (TON).  The TON is determined by adding 

increasing amounts of odor-free dilution water to a sample until the combination is virtually odor 

free.  Then the TON is computed: 

sample

dilutesample

V

VV
TON


  

A TON of 3 or less is considered ideal.  Generally a TON of 5 or more will generate customer 

complaints.  Untreated river waters have a TON between 6 and 24.  Treated water can have a TON 

less than 6. 

Example Problem No. 6 

(PM)A laboratory technician at a water treatment plant checks a 200 mL sample of finished water 

for odor.  After adding 550 mL of odorless dilution water to the sample, the technician no longer 

detects any odor.  The threshold odor number for the finished water is: 

a) 2.75  b) 3.0  c) 3.50  d) 3.75 

 

 

 



 

Page | 24 Copyright by Test Masters.  All rights reserved. 

Rapid Mix 
Rapid mixing is the process of mixing raw water with chemicals for coagulation, disinfection, pH 

adjustment, etc.  Rapid mixing usually occurs only prior to flocculation, but may occur at several 

points within the system.  For example, rapid mixing may be used prior to flocculation to mix alum 

and polymer with the raw water; and rapid mixing may be used in the disinfection step to mix 

filtered water with liquid sodium hypochlorite.   

 

Figure 6 - Section of Rapid Mix Basin 

Mixing energy is described based on the velocity gradient imparted to the fluid.  The mean velocity 

gradient is the average change in velocity throughout the mixing basin.  The velocity gradient is 

calculated: 

V

P
G


  

Where: 

G = velocity gradient (s-1) 

P = power requirement (FT-LB/s) 

 = dynamic viscosity of liquid (LB-s/FT2) 

V = volume mixed (FT3) 

Thus the more power input to the rapid mixing process, the greater the velocity gradient and thus 

the energy of mixing.  Typical rapid mixing processes for chemical addition use hydraulic retention 

times (HRT) between 5 and 20 seconds and G values between 250 and 1500 s-1.  Turbine or 

propeller mixers are used to provide the mixing power.   



 

 Copyright by Test Masters.  All rights reserved. Page | 25  

Turbine Mixers and Propeller Mixers 

Turbine and propeller mixers include a turbine or propeller on a straight motor driven shaft, 

usually oriented vertically in a mixing chamber.  A turbine may have straight or curved blades 

mounted to a flat plate perpendicular to the shaft.  Propellers are angle blades similar to airplane 

propellers.  

 

Figure 7 - Hybrid propeller/turbine mixer, known as a Hydrofoil impeller. 

Power imparted by turbines and propellers are determined by controlled testing of individual 

designs within a laboratory.  The following equation can be used to calculate the power imparted by 

turbines and propellers under turbulent conditions when the constants for the particular device 

design are known. 

          Turbulent Mixing NR>10,000 

where: 

P = power (FT-LB/s) 

k = constant 

 = dynamic viscosity (LB-s/FT2) 

 = mass density (slug/FT3) 

D = diameter of impeller (FT) 

n = speed of revolution (rev/s) 

NR = Reynold’s Number 

   
    

 
 

Turbulent mixing is used for rapid mix, the mixing of chemicals with water.  



 

Page | 26 Copyright by Test Masters.  All rights reserved. 

Example Problem No. 7 

A 5 MGD water treatment plant is designed with a rapid mix basin to incorporate coagulants into 

the raw water.  To achieve a complete mix, a minimum hydraulic retention time (HRT) of ten 

seconds is required and a velocity gradient of 1000 s-1 is required.  The mixer will be a turbine 

mixer with an impeller that is 2.0 FT in diameter with a mixer constant of 1.25.  The dynamic 

viscosity of the water is 2.05x10-5 lb∙s/ft2 and the fluid density is 1.936 slugs/FT3. 

A. (AM)The volume of the rapid mix basin is most nearly: 

a) 70 FT3  b) 77 FT3  c) 83 FT3  d) 96 FT3 

 

 

 

 

B. (PM)The design speed of the turbine is most nearly: 

a) 191 RPM  b) 184 RPM  c) 164 RPM  d) 148 RPM 

 

 

 

 

Coagulation and Flocculation 
Colloids do not settle out of solution and range in size from 1 to 500 millimicrons (nanometers).  

Colloids are classified as hydrophobic (water hating) and hydrophilic (water loving).  Hydrophilic 

colloids are stable because of their attraction to water, e.g. soap, soluble starch, blood serum.  

Hydrophobic colloids depend on their electric charge to maintain stability.  The natural force of 

attraction between colloidal particles is offset by repulsive forces developed by positive ions 

adsorbed onto their surfaces in solution.  The magnitude of this repulsive force is called the Zeta 

Potential. 

Chemical coagulation destabilizes colloidal particles.  Hydrophobic particles are destabilized by 

salts of aluminum and iron.  These salts form metal ions in water which compress the diffuse 

double layer surrounding individual particles.  Slow mixing, called flocculation, allows particles to 

contact each other and stick together.  Organic polymers can be used to provide bridging between 

particles by attaching themselves to the adsorbant surfaces of the particles, thus creating larger 

flocculated masses that will then settle out. 



 

 Copyright by Test Masters.  All rights reserved. Page | 27  

Coagulation is a process including the addition of a chemical to destabilize colloids causing them to 

settle.  Flocculation is the process of slow mixing to allow particles to stick together to form larger 

particles that settle more easily.  Aluminum or iron salts are commonly used coagulants added to 

water sometimes with polymers and other coagulant aids.  Commonly used metal salts include 

alum (aluminum sulfate, Al2(SO4)3), ferric chloride (FeCl3), ferric sulfate (Fe2(SO4)3), ferrous sulfate 

(FeSO4) and lime (Ca(OH)2), and chlorinate copperas.  The coagulation process is heavily dependent 

upon pH and alkalinity, and involves dissolution, hydrolysis, and polymerization. 

Chemical coagulation with alum can be simplified to the following chemical equation: 

   (   )           (    )     (  )                     

When insufficient alkalinity is available, then lime or soda ash is added and the reactions are as 

follows for lime (Ca(OH)2): 

   (   )           (  )     (  )                

And for soda ash (Na2CO3): 

   (   )                        (  )                      

Ferric Chloride reacts with alkalinity as follows: 

          (    )     (  )               

Ferric Sulfate reacts with alkalinity as follows: 

   (   )     (    )     (  )               

Ferrous Sulfate and Lime reacts as follows: 

             (  )    (  )             

And then the Ferrous hydroxide (Fe(OH)2) can be oxidized by free dissolved oxygen to produce 

insoluble Ferric hydroxide (Fe(OH)3) as shown: 

   (  )             (  )   

Chlorinated copperas is Ferrous sulfate (copperas) oxidized with Chlorine to produce Ferric sulfate 

and Ferric chloride: 

                      (   )              

This is followed by reactions with alkalinity as shown previously to produce Ferric hydroxide 

precipitants. 



 

Page | 28 Copyright by Test Masters.  All rights reserved. 

Example Problem No. 8 

(PM)A water treatment plant doses 65 mg/L of alum (Al2(SO4)3) to the raw water for coagulation.  

The alkalinity in mg/L as CaCO3 needed to provide for a complete conversion of the alum to 

aluminum hydroxide is most nearly: 

a) 32   b) 57   c) 75   d) 96 

 

 

 

 

Flocculation design 

Flocculation is a special type of mixing characterized by gentle laminar conditions.  The purpose of 

flocculation is to provide mixing needed to allow colloidal particles to contact each other and 

coalesce with the aid of coagulation chemicals.  Velocity gradients used for flocculation typically 

vary between 20 and 100 s-1 with hydraulic retention times (HRT) from 5 to 30 minutes.   

The velocity gradient is calculated: 

V

P
G


  

where: 

G = velocity gradient (s-1) 

P = power requirement (FT-LB/s) 

 = dynamic viscosity of liquid (LB-s/FT2) 

V = volume mixed (FT3) 

While a variety of mixers can be used for flocculation, the most common are paddle wheel mixers.   

Paddle wheel mixers 

Paddles are mounted on horizontal motor driven shafts to provide mixing energy.  Paddle mixers 

are typically designed for a tip speed of 2 to 3 ft/s.  The following expression is used to calculate the 

power imparted by paddle wheel mixers: 

2

3

ppD

pD

AC
FP


   

where: 

P = power (LB-FT/s) 

FD = drag force (LB) 

CD = drag coefficient for paddle 

Ap = cross-sectional area of paddles (FT2) 



 

 Copyright by Test Masters.  All rights reserved. Page | 29  

 = mass density of fluid (slug/FT3) 

p = relative velocity of paddles with respect to fluid (FT/s). 

The value of p is usually assumed to be 0.6 to 0.75 times the paddle tip speed. 

Turbine Mixers and Propeller Mixers 

Turbine and propeller mixers may also be used for flocculation in smaller basins.  Since laminar 

mixing is required for flocculation, the power provided by a turbine or propeller mixer is given by: 

                                    

where: 

P = power (FT-LB/s) 

k = constant 

 = dynamic viscosity (LB-s/FT2) 

 = mass density (slug/FT3) 

D = diameter of impeller (FT) 

n = speed of revolution (rev/s) 

NR = Reynold’s Number 

   
    

 
 

Only very small capacity plants have flocculation basins small enough to make use of propeller or 

turbine mixers, typically less than 1 MGD.   

Example Problem No. 9 

A 10 MGD water treatment plant has a flocculation basin that is 25 FT wide by 62 FT long by 12 FT 

deep.   The basin is designed for a velocity gradient of mixing of 80 s-1 in water with a dynamic 

viscosity of 2.05x10-5 LB∙s/FT2 and density of 1.936 slugs/FT3.  The equipment is a paddle wheel 

type flocculator with a drag coefficient of 1.8 and paddle tip speed of 2.0 FT/s.  Assume the relative 

velocity of the paddles is 0.7 times the paddle tip speed.   

A. (AM)The hydraulic retention time (HRT) of the flocculation basin is most nearly: 

a) 30 min.  b) 25 min.  c) 20 min.  d) 15 min. 

 

 

 

 

 



 

Page | 30 Copyright by Test Masters.  All rights reserved. 

B. (PM)The power required in LB∙FT/s for flocculation is most nearly: 

a) 2440   b) 3680  c) 1220   d) 1840 

 

 

 

 

C. (PM)The total surface area of paddles required on the flocculator is most nearly: 

a) 255 FT2  b) 510 FT2  c) 990 FT2  d) 1254 FT2 

 

 

 

 

Filtration 
Filtration is the process to remove particles from water by straining the water through a filter 

medium.  Sand is the most common filtration medium.  Other mediums include anthracite and 

garnet.  Filtration technologies include: 

 Gravity Filtration Systems 

o Rapid rate gravity filtration 

o Slow sand filtration 

 Pressure Filtration Systems 

o Rapid rate pressure filtration 

o Diatomaceous earth filtration 

o Membrane filtration 

o Cartridge filtration 

Gravity filtration systems operate with relatively low headloss through the unit and pressure filters 

operate with higher headloss.  Pressure filters can be economical in small plants while the 

limitations on vessel size make gravity filters more economical in large plants.  The major 

disadvantage of pressure filters is the inability to view the filter operation and cleaning.iii 

Rapid rate gravity filtration is the most commonly used technology for water treatment.  Flow is 
[...]
expressed in mg/L of CaCO3 is equal to the total hardness.  Water is classified according the 

following table: 

Classification mg/L as CaCO3 

Soft <60 

Moderately Hard 61-120 

Hard 121-180 

Very Hard 181-350 

Saline, brackish >350 

 

Hardness can be classified as carbonate hardness and non-carbonate hardness.  Carbonate 

hardness is hardness available to combine with the alkalinity in the water (HCO3
-).  Non-carbonate 

hardness is the hardness in excess of the alkalinity.  Thus, if total hardness is less than or equal to 

alkalinity, then all hardness is carbonate.  If total hardness is greater alkalinity, then the carbonate 

hardness is equal to alkalinity and non-carbonate hardness is equal to the difference between total 

hardness and alkalinity.   

Softening is the removal of hardness or the removal of Ca+2 and Mg+2 from the water.  Softening can 

be accomplished by Lime and Soda Ash softening, zeolite softening and ion exchange softening.  In 

addition reverse osmosis and nanofiltration can achieve some degree of softening. 



 

 Copyright by Test Masters.  All rights reserved. Page | 41  

Lime softening 

Lime softening is a precipitation process used to remove hardness and other contaminants from 

water.  The process involves the addition lime and soda ash to react with the soluble forms of Ca+2 

and Mg+2 to form insoluble precipitates.  The precipitates are then settled from the water.  Finished 

water is then stabilized by a process called recarbonation.  Recarbonation is the addition of carbon 

dioxide to react with excess lime and remaining precipitates to lower the pH and prevent the build 

up of hardness scale.  

 

Figure 12 - Single Stage Lime Softening Flow Sheet 

Single stage softening is used for selective calcium removal and carbonate hardness removal.  Lime 

dosed to react with the carbon dioxide and calcium is used in the single stage process for selective 

calcium removal.  For carbonate hardness removal, the lime dose is based on the carbon dioxide, 

calcium and carbonate magnesium hardness with excess lime added to ensure magnesium removal. 

The precipitation of magnesium carbonate hardness requires a pH above 10.6, thus excess lime 

addition may be practiced to increase the pH to a level sufficient for formation of magnesium 

hydroxide precipitants. 

Rapid 
Mix 

Flocculator Sedimentation Recarbonation 

Lime 



 

Page | 42 Copyright by Test Masters.  All rights reserved. 

 

Figure 13 – Two Stage Lime-Soda Ash Softening Flow Sheet 

The lime is responsible for converting the carbonate hardness in the first stage and the soda ash is 

used to convert non-carbonate hardness in a second stage.  In the case of magnesium non-

carbonate hardness, the lime precipitates the magnesium and leaves non-carbonate calcium 

hardness in its place that can then be precipitated by the soda ash.   

Dosing 

Dosing of Lime and Soda Ash depends upon the concentrations of calcium and magnesium 

hardness, alkalinity, and the concentration of carbon dioxide present in the water.  Lime will react 

preferentially with carbon dioxide, thus it must first be reduced by pre-aeration or additional lime 

must be added to react with all the carbon dioxide.  Dosing is determined as follows: 

 One equivalent of Lime per each equivalent of CO2. 

 One equivalent of Lime per each equivalent of carbonate Ca+2. 

 Two equivalents of Lime per each equivalent of carbonate Mg+2. 

 One equivalent of Lime per each equivalent of non-carbonate Mg+2. 

 One equivalent of Soda Ash per each equivalent of non-carbonate hardness. 

Recarbonation can be performed as a single stage process or in two stages.  In the single stage 

process sufficient CO2 is added to lower the pH to about 7.  This converts the hydroxides to 

bicarbonates without precipitating any calcium.  Two stage recarbonation allows for the 

precipitation of calcium in between stages.  In the first stage sufficient CO2 is added to convert the 

Flocculator 
Clarifier 

Lime 

Recarbonation 

Soda 
Ash 

Flocculator 
Clarifier 

Recarbonation 

Filtration 

Softened Water 



 

 Copyright by Test Masters.  All rights reserved. Page | 43  

Calcium hydroxide (Ca(OH)2 to Calcium carbonate (CaCO3) which forms a precipitant that can be 

settled to remove the calcium.  In the second stage any unsettled CaCO3 is converted to calcium 

bicarbonate (Ca(HCO3)2).  Single stage recarbonation dosing is determined based on the softened 

water analysis as follows: 

 Two equivalents of CO2 per equivalent of excess lime. 

 One equivalent of CO2 per equivalent of unsettled hardness. 

Two stage recarbonation dosing is determined for each stage.  The first stage is calculated based on 

the hydroxide alkalinity or  

 One equivalent of CO2 per equivalent of excess lime or hydroxide (OH) alkalinity. 

The second stage recarbonation dose is determined based on the remaining unsettled hardness 

precipitants:  

 One equivalent of CO2 per equivalent of unsettled hardness. 

Note that in the two stage process, the first stage converts the hydroxides to precipitants that are 

settled prior to the second stage.  The hardness is reduced by settling prior to the second stage and 

thus is less than the hardness in the effluent from the first stage.  The unsettled hardness in the 

influent to the second stage is dependent upon the efficiency of the settling basin used. 

Ion Exchange 

Ion exchange processes typically use a media of resin beads to adsorb hardness.  The beads are 

activated by soaking in a brine solution of salt and water.  The beads adsorb the sodium from the 

salt.  When hard water is passed over the beads, the multivalent metallic cations trade places with 

the sodium ions.  When the beads have adsorbed all the hardness it can, they can be regenerated by 

soaking in brine causing another ion exchange of sodium for hardness.  Resin capacity is 

determined experimentally and given as hardness equivalents.   

In water treatment facilities, the resin can be contained in pressure vessels or in open top concrete 

tanks.  Pressure vessels are more common in small plants while concrete tanks are more 

economical for large plants.  The process has four stages: treatment, backwashing, regeneration, 

and rinsing.   

In the treatment stage, hard water is fed into the vessel at a hydraulic loading rate between 2 and 5 

gpm/ft2 depending upon the feed water hardness.  The resin quantity required is dependent upon 

the flow rate, hardness, and frequency of regeneration.  The depth of the resin in the vessel is 

typically between 2 and 5 feet.  Pretreatment of the feed water is usually necessary to reduce 

suspended solids and provide turbidity less than 1 NTU.  Iron and manganese typically must be 

removed from the influent if any dissolved oxygen is present to prevent fouling of the resin by 

oxides. Chlorine should not be present in the feed water. Organic material in the feed water can 

increase fouling and encourage biological growth in the resin.    



 

Page | 44 Copyright by Test Masters.  All rights reserved. 

The backwash is required to remove fouling materials from the resin especially the material that 

accumulates within the top layer of the resin during treatment.  A fouled top layer increases the 

headloss across the resin bed and leads to channeled water flow through the bed and hardness 

leakage.  The backwash cycle is typically 10 minutes long and expands the resin bed 50 to 75%.  

Sufficient head room must be provided in the vessel to accommodate the bed expansion.   

The regeneration of the resin is accomplished with a brine solution.  The concentration of salt in the 

brine is less important than the flow rate and contact time.  Typically, about 10 lb NaCL per ft3 of 

resin is used for regeneration.  The flow rate should not exceed 1 gpm/ft3 and the contact time 

should be at least 30 minutes.   

Regeneration is followed by rinsing to remove excess Na+ ions from the resin.  The rinse should be 

started as the regeneration is finishing at the same flow rate as the regeneration.  This slow rinse 

should continue until 1 or 2 bed volumes of rinse water have been applied.  The slow rinse is 

followed by a fast rinse with an increase in flow to about 1.5 gpm/ft3 that continues until the 

sodium concentration is reduced to less than 5 mg/L above the rinse water sodium concentration. 

The volume of resin can be calculated as follows: 

  
      

    
 

Where: 

 V = Required resin volume, ft3. 

 Q = Flow rate, g/d. 

 H = Raw water hardness, kilograins/gal as CaCO3. 

 T = Time between regeneration cycles, hours. 

 E = Resin exchange capacity, kilograins/ft3 as CaCO3. 

 P = Average percent of time contactors are operating, %. 

Effluent from ion exchange water softeners is usually less than 1 percent of the influent hardness.  

Hardness below 100 mg/L as CaCO3 is typically considered desirable so effluent from the softener 

can be blended with unsoftened water to achieve a finished water with the desired level of 

hardness. 

Example Problem No. 12 

A water treatment plant treats a raw water with the following characteristics using a softening 

process. 

pH = 7.5 

Carbon dioxide  CO2  5.7 mg/L 

Calcium  Ca+2  71.6 mg/L 

Magnesium  Mg+2  22.2 mg/L 

Sodium   Na+  4.7 mg/L 

Bicarbonate  HCO3-  235 mg/L 

Sulfate   SO4
-  57.5 mg/L 



 

 Copyright by Test Masters.  All rights reserved. Page | 45  

Chloride  Cl-  19.4 mg/L 

 

A. (PM)Assume that only selective calcium softening is required.  The dose of lime in mg/L as 

CaCO3 is most nearly: 

a) 77  b) 192  c) 270  d) 324 

 

 

 

 

B. (PM)If calcium and magnesium are to be removed, an excess lime addition of 20 mg/L of 

Ca(OH)2 is required.  The total lime dose in mg/L as CaCO3 is most nearly: 

a) 77  b) 192  c) 270  d) 324 

 

 

 

 

C. (PM)Removal of the non-carbonate hardness requires the addition of soda ash with a dose 

in mg/L as CaCO3 of most nearly: 

a) 12.9  b) 46  c) 77  d) 91 

 

 

 

 

D. (PM)The effluent from the lime and soda ash softening process has a total hardness of 50 

mg/L as CaCO3 and includes the 20 mg/L of excess lime.  Single stage recarbonation is 

planned for this water, the dose of carbon dioxide required in mg/L of CO2 is most nearly: 

a) 12.9  b) 46  c) 77  d) 91 

 



 

Page | 46 Copyright by Test Masters.  All rights reserved. 

Advanced Treatment 

Membranes 

Membranes are special filtration process that uses manufactured membranes with tightly 

controlled pore sizes.  The size of the pores determines the particle size excluded.  Membranes can 

be manufactured in a range of pore sizes to preclude tiny particles such as dissolved solids in the 

case of RO membranes, viruses in the case of nanofiltration membranes, bacteria in the case of 

microfiltration membranes and visible particles in the case of ultrafiltration membranes. 

 

Figure 14 - Membrane Flow Diagram 

Membranes are designed based on a hydraulic loading rate typically in GPM/FT2 of membrane 

surface area.  Hollow fiber membranes are most commonly used in water treatment.  The 

membranes are bundled inside a hollow stainless steel cylinder with the hollow center of each fiber 

exposed at one end and sealed at the other. 

 

Figure 15 - A Bundle of Fiber Membranes 

Influent is to the steel cylinder where the pressure forces the water through the membrane pores to 

the center of the hollow fiber, where the permeate is collected at the end of the fiber.  The cylinders 

are piped together in a module that operates together.  The membranes require frequent cleaning 

by back pulsing or backwashing.  Back-pulsing or backwashing is accomplished by reversing the 

flow through the membranes and collecting the backwash waste for separate processing.   



 

 Copyright by Test Masters.  All rights reserved. Page | 47  

Activated Carbon 

Activated Carbon is used to remove natural and synthetic organic compounds, taste and odor 

causing compounds, and disinfection byproducts from water.  Activated carbon uses adsorption to 

remove organic compounds from water.  Adsorption is the attraction and accumulation of one 

substance on the surface of another.  Organic compounds are attracted to the surface of activated 

carbon, making activated carbon effective at removing taste and odor causing compounds as well as 

disinfection by-product precursors.  Organic solvents, pesticides and herbicides can be reduced to 

trace levels using activated carbon.   The activated carbon most commonly used in water treatment 

is made from coal which is activated by heating to a very high temperature in a steam environment.  

The activated carbon can be pulverized into a powder producing Powdered Activated Carbon 

(PAC).  Alternatively, it can be processed in granular form to produce Granular Activated Carbon 

(GAC).  Analysis of the adsorptive capacity of activated carbon is based on isotherms determined 

experimentally.  The equation for the isotherm is: 

 

 
   

 
 ⁄  

Where: 

 x = the mass of compound adsorbed onto the carbon, lb. 

 m = the mass of activated carbon, lb. 

 C = the residual concentration of compound, mg/L. 

k and n = isotherm constants determined experimentally for the specific compound 

and for the specific activated carbon. 

For design values, a safety factor is included: 

(
 

 
)
 
    

   ⁄     

Where: 

(
 

 
)
 

= the design capacity of the GAC to retain the compound to be removed in lb of 

compound per lb of GAC. 

C0 = Influent Concentration, mg/L 

SF = Safety factor for design, usually between 0.75 and 0.90. 

k and n = isotherm constants. 

Powdered Activated Carbon (PAC) 

PAC is used in water treatment primarily for taste and odor control.  PAC is often used for removal 

of color and certain organic compounds that might interfere with coagulation and filtration in 

addition to removal of taste and odor causing compounds.  One advantage of PAC is that it can be 

easily retrofitted to an existing plant.  The addition of storage and feed facilities is sufficient to add 

the PAC to the treatment system with other chemicals.  Contact time with the water is achieved in 

the mixing and sedimentation basins as the PAC is removed in the filters.  Used PAC is removed 

from the water with sedimentation basin sludge and filter backwash wastewater.  PAC can be 

stored dry in bags or silos and fed with a gravimetric or volumetric feeder into an educator for 



 

Page | 48 Copyright by Test Masters.  All rights reserved. 

delivery of the slurry to the treatment process.  Alternatively, it can be unloaded into slurry tanks 

where it is mixed with water and fed from the slurry tank to the process by chemical metering 

pumps.  Doses of PAC vary from about 1 to 5 mg/L for taste and odor control, and up to 20 or 30 

mg/L for severe tastes and odors and other compound removal. Dosages can be determined from 

isotherm information and verified with bench tests and full scale experience.vi 

Doses calculated using isotherms can be determined as follows: 

  
(    )

(
 
 ) 

 

Where: 

 D = PAC dose to achieve removal of compound, mg/L. 

 C0 = Influent concentration of compound to be removed, mg/L. 

 C = Effluent concentration of compound to be removed, mg/L. 

 (
 

 
)
 

 = Design removal capacity of the PAC for the compound, lb/lb. 

Granular Activated Carbon (GAC) 

GAC can be used in small quantities for taste and odor control and in large contactors for other 

organic compound removal.  GAC requires the following system components: 

 A contactor for the water to be treated for the length of time required to achieve the 

necessary removal of organic compounds. 

 Reactivation or replacement of spent carbon. 

 Transport of the activated carbon to the contactors. 

 Transport of spent activated carbon from the contactors to reactivation or disposal 

facilities. 
[...]
to treat 7.0 million gallons per day.  The total distribution system storage, in million gallons 

(MG), needed during the peak hour is most nearly: 

a) 9.0 b) 0.5 c) 1.0 d) 32 

 

 

 

 

5) (PM)A water treatment plant uses liquid sodium hypochlorite for disinfection.  The delivered 

concentration is about 12 percent as Cl2.  If a dose of 2.0 mg/L is required to treat 2.5 MGD, the 

feed rate is most nearly: 

a) 45 lb/day b) 350 lb/day c) 139 lb/day d) 175 lb/day 

 

 

 

 

 

 



 

 Copyright by Test Masters. All Rights Reserved Page | 3  

6) (PM)A water treatment plant uses liquid sodium hypochlorite (unit weight = 10 lb. per gal.) for 

disinfection.  The delivered concentration is about 12 percent as Cl2.  If a dose of 2.0 mg/L is 

required to treat 2.5 MGD, the day tank volume required is most nearly: 

a) 350 gallons b) 3,475 gallons c) 35 gallons d) 175 gallons 

 

 

 

 

 

 

 

 

7) (PM)A water treatment plant uses liquid sodium hypochlorite (unit weight = 10 lb. per gal.) for 

disinfection.  The delivered concentration is about 12 percent as Cl2.  If a dose of 2.0 mg/L is 

required to treat 2.5 MGD, the feed pump capacity is most nearly: 

a) 1.45 gph b) 834 gph c) 35 gph d) 8.34 gph 

 

 

 

 

8) (PM)A water treatment plant uses liquid sodium hypochlorite (unit weight = 10 lb. per gal.) for 

disinfection.  The delivered concentration is about 12 percent as Cl2.  A dose of 2.0 mg/L is 

required to treat 2.5 MGD.  If deliveries of sodium hypochlorite can only be made once per 

month, the storage tank volume needed is most nearly: 

a) 35 gallons b) 350 gallons c) 834 gallons d) 1100 gallons 

 

 

 

 

 

 

 



 

Page | 4 Copyright by Test Masters.  All Rights Reserved 

9) (PM)You are designing rapid mix facilities for a water treatment plant with a capacity of 10 

MGD.  The desired velocity gradient, G, is 1000 s-1 and the desired hydraulic detention time is 10 

seconds.  The water temperature is 20C. The power required for mixing in horsepower is most 

nearly: 

a) 6  b) 7 c) 8 d) 9 

 

 

 

 

 

 

10) (PM)A Marine Impeller (3 blade, pitch of 2) is used in a rapid mix basin having liquid 

dimensions of 5’-0” x 5’-0” x 10’-0” deep.  Assume a design velocity gradient of 700 s-1, impeller 

diameter will be 50% of basin width, water temp is 10C and baffles will be present. Assume K= 

1.00 for impeller, dynamic viscosity of water, μ = 2.735x10-5 lb·s/ft2, and the density of water, ρ 

= 1.94 slug/ft3. The impeller speed required is most nearly: 

a) 200 rpm b)150 rpm c)100 rpm d)300 rpm 

 

 

 

 

 

 

11) (AM)A 10 MGD water treatment plant requires a flocculation basin to follow rapid mix facilities.  

The flocculation basin will include horizontal shaft paddle mixers with flat paddles.  The design 

criteria for flocculation is a G value of 50 s-1, a hydraulic detention time of 20 minutes, and a 

paddle tip speed of 2.5 ft/s.  The flocculator volume required in cubic feet  is most nearly: 

a) 16,000 b) 17,400 c) 18,600 d) 19,000 

 

 

 

 

 



 

 Copyright by Test Masters. All Rights Reserved Page | 5  

12) (PM) 10 MGD water treatment plant requires a flocculation basin to follow rapid mix facilities.  

The flocculation basin will include horizontal shaft paddle mixers with flat paddles.  The design 

criteria for flocculation is a G value of 50 s-1, a hydraulic detention time of 20 minutes, and a 

paddle tip speed of 2.5 ft/s.  Assuming a flocculator volume of 20,000 cubic feet and a dynamic 

viscosity of water of 2.05 x 10-5, the Power required in lb-ft/s is most nearly: 

a) 1200  b) 1100 c) 900  d) 800 

 

 

 

 

 

 

13) (PM)Assuming the mixing power required for flocculation is 1000 lb-ft/s, the ratio of the 

relative velocity of the paddles to the fluid is equal to 0.7 times the paddle tip speed, and the 

paddle drag coefficient is 1.8, the required paddle area in square feet is most nearly: (Use 1.936 

slug/ft3 for the density of water and 2.5 ft/s for the paddle tip speed.) 

a) 50  b) 70 c) 90 d) 110 

 

 

 

 

 

14) (PM)A water treatment plant has a flocculation basin with dimensions 30’ – 9” wide by 61’ – 6” 

long by 20’-0” deep.  Assume two paddle wheels on a single shaft spanning the length of the 

basin.  Assume design G = 35 s-1, each wheel will be 40% of basin width and 35% of basin 

length.  Assume a water temperature of 10C, dynamic viscosity of water, μ = 2.735x10-5 lb·s/ft2, 

the density of water, ρ = 1.94 slug/ft3, paddle tip speed = 3 ft./s, and Vp = 0.6 times tip speed, 

and CD = 1.8.  The required rotational speed is most nearly: 

a) 5 rpm b)10 rpm c) 3 rpm d) 8 rpm 

 

 

 

 

 



 

Page | 6 Copyright by Test Masters.  All Rights Reserved 

15) (PM)The paddle area required for the previous problem is most nearly: 

a) 125 ft2 b) 150 ft2 c) 135 ft2 d) 175 ft2 

 

 

 

 

16) (AM)The overflow rate in gpd/ft2 for a sedimentation basin with length of 120 feet, a width of 

40 feet and depth of 15 feet for a water treatment plant that treats 4 MGD is most nearly: 

a) 1200 b)800 c)500 d)1000 

 

 

 

 

 

17) (AM)Design sedimentation tanks for a coagulation water treatment plant with an average flow 

of 12 MGD and a maximum day flow that is 2.0 times the average day.  Assume an overflow rate 

of 400 gpd/ft2, a length to width ratio of 5:1, a maximum length of 250 feet, a sidewater depth of 

16 feet, and a weir loading rate of 12,000 gpd/ft.  The total surface area required in square feet 

at average flow is most nearly: 

a) 50,000 b) 20,000 c) 40,000  d) 30,000  

 

 

 

 

18) (AM)The number of basins required above for the average flow is most nearly: 

a) 2 b) 3 c) 4 d) 5 

 

 

 

 

 

 



 

 Copyright by Test Masters. All Rights Reserved Page | 7  

19) (AM)If the width of each basin above is 45 ft the length is most nearly: 

a) 200 ft b) 225 ft c) 250 ft d) 275 ft 

 

 

 

 

 

 

20) (AM)Assuming an overall surface area of 30,375 ft2, the overall detention time for the problem 

above at average flow is most nearly: 

a) 2.4 hours b) 3.6 hours c) 5.8 hours d) 7.3 hours 

 

 

 

 

 

 

21) (AM)Assuming 3 basins, the weir length required per basin at average flow is most nearly: 

a)110 feet b) 335 feet c) 225 feet d) 440 feet 

 

 

 

 

 

 

22) (AM)The number of 45 ft by 225 ft basins required for peak capacity is most nearly: 

a) 4 b) 5 c) 6 d) 7 

 

 

 

 



 

Page | 8 Copyright by Test Masters.  All Rights Reserved 

 

23) (AM)A rapid sand filter is 10 ft wide and 15 ft long.  If the flow through the filter is 450,000 gpd, 

what is the filter loading rate in gallons per minute per square foot? 

 

 

 

 

 

24) (AM)A 2.0 feet deep filter bed is composed of 1.2 ft. of uniform sand and 0.8 ft. of uniform 

anthracite.  Assume a maximum filtration rate of 2.5 gpm/ft.2, porosity of 0.40, temperature is 

10C.  The anthracite has an average size of 1.6 mm, shape factor of 0.73 and the sand has an 

average size of 0.5 mm and shape factor of 0.82.  Assume a backwash rate of 20 gpm/ft.2.  Sand 

has a specific gravity of 2.60, anthracite 1.60.  The design capacity in gpd of a filter bed that is 12 

feet square is most nearly: 

a) 144,000 b) 510,000 c) 480,000 d) 530,000 

 

 

 

 

 

25)  (PM)A sufficient number of beds must be provided so that the design filtration rate is not 

exceeded when one bed is out of service for backwashing.  If the design filtration rate is 2.5 

gpm/ft2, the number of 10 foot by 10 foot filter beds at a water treatment plant designed to 

treat 3.8 MGD is most nearly: 

a)12  b) 11  c) 10  d) 13  

 

 

 

 

26) (PM)Assuming that during backwash the 2.0 foot deep filter bed is expanded 75 percent and six 

inches of freeboard is required over the expanded filter bed, the height of the wash troughs 

over the unexpanded filter bed is most nearly: 

a) 3.5 ft b) 2.0 ft c) 1.5 ft d) 4.0 ft 

 



 

 Copyright by Test Masters. All Rights Reserved Page | 9  

 

 

27) (PM)Tracer studies performed on a conventional water treatment plant showed that at a rate of 
5 MGD, the contact time, T10, is 25 min.  What residual chlorine concentration must be 
maintained to satisfy the surface water treatment rule for disinfection of Giardia (See Table) on 
a day when the flow is 5 MGD, the water temperature is 10C and the pH is 7.0.  Note that the 
chlorine dosage must not exceed 1.8 mg/l to keep excessive disinfection byproducts from 
forming. 

CT values (mg/lmin) for inactivation of Giardia cysts by free chlorine at 10C 

Chlorine 

Concentration 

(mg/l) 

PH=7.0 

Log Inactivations 

0.5 1.0 1.5 2.0 2.5 3.0 

0.4 18 33 33 70 82 105 

0.6 19 38 56 75 94 113 

0.8 20 40 59 79 99 119 

1.0 21 41 62 82 103 123 

1.2 21 42 64 85 106 127 

1.4 22 44 65 87 109 131 

1.6 22 45 67 89 112 134 

1.8 23 46 68 91 114 137 

2.0 23 46 70 93 116 139 

2.2 24 47 71 95 118 142 

2.4 24 48 72 96 120 144 

2.6 24 49 73 97 122 146 

2.8 25 49 74 99 123 148 

3.0 25 50 75 100 125 150 

 

 

 

 

 

 

 

 

28) (PM)Chlorine is more effective as disinfectant when the water: 

a) pH is increasing and temperature is decreasing 

b) pH is decreasing and temperature is increasing 

c) pH is increasing and temperature is increasing 

d) pH is decreasing and temperature is decreasing 



 

Page | 10 Copyright by Test Masters.  All Rights Reserved 

 

 

29) (PM)If the water from the treatment plant is found to require a chlorine dose of 5 mg/L and the 

plant treats 7.0 MGD, the required addition of hypochlorite (70% available chlorine) is most 

nearly: 

a) 420 lb/d b) 480 lb/d c) 530 lb/d d) 580 lb/d 

 

 

 

 

 

 

30) (PM)When a free chlorine residual is maintained in a treated water high in organic carbon: 

a) Disinfection is more effective  

b) Trihalomethanes are formed 

c) chloroform is produced 

d) b and c 

e) a and b 

 

 

31) (PM)A conventional water treatment plant uses coagulation, flocculation, sedimentation and 

filtration (in that order) to treat water.  Disinfection is provided by chlorinating the raw water 

prior to coagulation with free chlorine.  The raw water chlorine demand is about 8.0 mg/L.  The 

residual chlorine concentration measured following filtration is 1.2 mg/L.  The following table 

provides the design information for each of the treatment units.  If the design flow of the water 

treatment plant is 5 MGD, the CT value in mg/L·min provided is most nearly: 

a) 550 b) 475  c) 400 d)325 

 

Unit Volume (ft3) Baffling Factor 
Coagulation 250 0.5 
Flocculation 20,000 0.7 
Sedimentation 150,000 0.7 
Filtration 15,000 0.5 

 

 



 

 Copyright by Test Masters. All Rights Reserved Page | 11  

32) (PM)A water analysis shows 24 mg/L of calcium ion (Ca++). The calcium ion concentration in 

terms of calcium carbonate (CaCO3) is most nearly: 

a) 24 mg/L  b) 48 mg/L c) 60 mg/L d) 96 mg/L 

 

 

 

 

33) (PM)Determine the pH of a solution with a concentration of hydrogen ions of 2.09 X 10-8 

moles/liter.  Determine the concentration of hydroxide ions in the solution. 

 

 

 

 

34) (PM)Water contaminated with the equivalent of 50 pounds of sulfuric acid requires 

neutralization.  The amount in pounds of pure sodium hydroxide required to neutralize the acid 

is most nearly: 

a) 25 b) 100 c) 45 d) 60 

 

 

 

 

 

35) A water analysis yields the following results: 

Calcium Ca++ 29 mg/L Sulfate SO4-- 22.0 mg/L 
Magnesium Mg++ 16.4 mg/L Bicarbonate HCO3- 210 mg/L 
Sodium Na+ 23.0 mg/L Chloride Cl- 12.0 mg/L 
Potassium K+ 17.5 mg/L pH  7.6 

 

(PM)The alkalinity of the water in mg/L of CaCO3 is most nearly: 

a) 170 b) 190 c) 210 d) 230 

 

 

 



 

Page | 12 Copyright by Test Masters.  All Rights Reserved 

 

 

36) Using the following water analysis:  

Calcium Ca++ 29 mg/L Sulfate SO4-- 22.0 mg/L 
Magnesium Mg++ 16.4 mg/L Bicarbonate HCO3- 210 mg/L 
Sodium Na+ 23.0 mg/L Chloride Cl- 12.0 mg/L 
Potassium K+ 17.5 mg/L pH  7.6 

 

(PM)The hardness of the water expressed in mg/L of CaCO3 is most nearly: 

a) 110 b) 140 c) 170 d)200 

 

 

 

 

37) (PM)Total hardness is the sum of carbonate hardness and non-carbonate hardness and is equal 

to calcium hardness + magnesium hardness + other multi-valent metallic cations.  When 

alkalinity is less than total hardness, the carbonate hardness is equal to alkalinity.  When 

alkalinity is greater than total hardness, the carbonate hardness is equal to total hardness. 

Given water with the following analysis determine the alkalinity, total hardness, carbonate 

hardness and non-carbonate hardness of the water. Express your results in terms of mg/l of 

CaCO3. 

Calcium Ca++ 80 mg/l Sulfate SO4-- 64 mg/l 
Magnesium Mg++ 30 mg/l Bicarbonate HCO3- 336 mg/l 
Sodium Na+ 19 mg/l Carbon dioxide CO2 15 mg/l 
Chloride Cl- 18 mg/l pH  7.80 
 

 

 

 

 

 

 

 

 



 

 Copyright by Test Masters. All Rights Reserved Page | 13  

38) (PM)A raw water with an analysis as shown is treated using a two stage Lime-Soda-ash 

softening process.  Excess Lime and soda-ash is added to achieve a residual hardness to the 

practical limit of 30 mg/L of CaCO3 and 10 mg/L Mg(OH)2 as CaCO3. Assume an excess lime 

addition of 35 mg/L. 

Water Analysis: 

     mg/L 

Calcium  Ca++  80 

Magnesium  Mg++  30 

Sodium   Na+  19 

Chloride  Cl-  18 

Sulfate   SO4=  64 

Bicarbonate  HCO3-  336 

Carbon dioxide  CO2  15 

Which of the following lists some of the possible combinations that may exist in the raw water? 

a. Ca2HCO3, NaHCO3, Mg4,SO4, MgCl 

b. Ca(HCO3)2, Mg(HCO3)2, NaCl, MgSO4 

c. Mg(HCO3)2, NaCl, CaCl, Ca4SO4 

d. CaSO4, NazSO4, CaCO3, NaCa 

The amount of Lime (CaO) required is most nearly: 

a) 1888 lb/MG b) 1955 lb/MG c) 1977 lb/MG  d) 2310 lb/MG 

 

 

 

 

 

The amount of soda ash required is most nearly: 

a) 225 lb/MG b) 500 lb/MG c) 355 lb/MG d) 430 lb/MG 

 

 

 

 

 

 



 

Page | 14 Copyright by Test Masters.  All Rights Reserved 

The total amount of carbon dioxide needed for both stages of recarbonation is most nearly: 

a) 380 lb/MG  b) 250 lb/MG c) 425 lb/MG d) 320 lb/MG 

 

 

 

 

 

 

39) (PM)A water system treats water from a reservoir.  The treatment system uses conventional 
technology including coagulation, flocculation, sedimentation, filtration, and disinfection.  
Under the enhanced surface water treatment rule, the water treatment system must always 
produce water with a turbidity less than: 

a) 1.5 NTU b) 1.0 NTU c) 0.5 NTU d) 0.3 NTU 

 

 

 

40) A water analysis of inorganic constituents yields the following results: 

Antimony 1 ppb Cyanide 300 ppb 
Arsenic 8.0 ppb Flouride 0.2 ppm 
Asbestos 0.5 MFL Mercury 0.5 ppb 
Barium 1.0 ppm Nitrate 12 ppm 
Beryllium 1.2 ppb Nitrite 0.1 ppm 
Cadmium 3.2 ppb Selenium 15 ppb 
Chromium 600 ppb Thallium 1 ppb 
 

(PM)Which chemicals violate the MCL’s of the primary drinking water standards? 

(PM)Which chemicals violate the Public Health Goals of the primary drinking water standards? 

 

 

 

 

 

 

 

 



 

 Copyright by Test Masters. All Rights Reserved Page | 15  

41) (PM)A water analysis of secondary constituents yields the following results: 

Aluminum 0.05 mg/L Manganese 105 ppb 
Chloride 120 mg/L Odor 0 Odor # 
Color 2 Color Units pH 6.2 
Copper 0.8 mg/L Silver 10 ppb 
Flouride 0.5 mg/L Sulfate 50 mg/L 
Foaming agents 0.05 mg/L TDS 230 mg/L 
Iron 1.2 mg/L Zinc 0.5 mg/L 

 

The water is not in compliance with the Secondary MCL’s for the following constituents: 

a) Chloride, Iron and Manganese 

b) Flouride, Sulfate and TDS 

c) Iron, Manganese and pH 

d) Iron, Sulfate and pH 

 

 

 

 

42) (PM)Given the following water analysis, which contaminants do not meet the MCLs set under 
the Safe Drinking Water Act. 

Barium 2.3 mg/l 

Cadmium 3 µg/l 

Chromium 150 µg/l 

Cyanide 21 µg/l 

Flouride 2.1 mg/l 

Nitrate 5.0 mg/l 

Nitrite 0.5 mg/l 

Selenium 25 µg/l 

Thallium 1 µg/l 

Combined Radium 4.4 pCi/l 

 

 

 

 

 

 



 

Page | 16 Copyright by Test Masters.  All Rights Reserved 

43) (PM)Convert the following water analysis results into equivalents as CaCO3 and draw a bar 